



**DRISENGA &
ASSOCIATES, INC.**

Engineering • Surveying • Testing

12330 James Street, Suite H80
Holland, Michigan 49424
Ph. (616) 396-0255 • Fax (616) 396-0100
www.driesenga.com

GRANITE TEST REPORT

Client: The Stone Mill Inc

Project: Granite Lab Testing

Project Number: 1910368.4A

Date Received: May 31, 2019

Sample Date: May 17, 2019

Sample Description: White, Grey, and Pink Granite

ASTM C97

Sample	Absorption	Specific Gravity	Density
1	0.12	2.70	168.3
2	0.14	2.66	165.8
3	0.09	2.64	164.5
4	0.14	2.63	164.3
5	0.27	2.65	165.3
AVERAGE	0.15	2.65	165.6

ASTM C880

Sample	Flexural Strength (psi)
A	2486
B	2340
C	3946
D	3676
E	1838
AVERAGE	2857

ASTM C170

Sample	Compressive Strength (psi)
6	11387
7	12418
8	10606
9	9123
10	12252
AVERAGE	11157